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CRANKCASE ASSY. (2)













OIL PUMP ASSY.
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M150-1021000

M150-1020002

M150-1020001

M150-B-1003075

M150-1022000

CHAIN OIL PUMP

NUT FLANGE M6

SPROCKET OIL PUMP DRIVEN

BOLT M6X25

OIL PUMP SUB ASSY.

REF NO. REGD NO.DESCRIPTIONPART NO.
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OIL PUMP ASSY.
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PARTS MANUAL

21

6.000.157

8.010.122

9.220.016

9.106.012

8.020.173

9.220.008

9.908.040

8.020.056

4.000.018

6.000.024

2.000.009

8.030.037

9.100.612

9.400.006

6.000.074

8.020.055

6.000.162

9.040.027

9.040.005

7.010.047

9.805.003

6.000.151

7.010.048

7.010.033

8.040.013

7.010.057

8.020.176

9.108.040

REVERSE ASSY.

INTERNAL COLLAR REVERSE

LOCKING FLANGE NUT  M16

FLANGE BOLT   M6X12

REVERSE BRACKET

LOCKING FLANGE NUT  M8

BOLT STRAP, M8X1.25X40

AIR CLEANER CLAMP

AIR CLEANER ASSY.

CARBURETOR

ENGINE, 150CC

MUFFLER RACK SUPPORT

BOLT, M5X16

LOCKING WASHER  6

MUFFLER COMP. EX

BOOT CLAMP

SIDE CASE BOOT

MUFFLER JOINT NUT, M6

EX. PIPE GASKET

AIR CLEANER CASE COMP

TAPPING SCREW, M5X16

AIR CLEANER ELEMENT

AIR CLEANER COVER

CHAIN PROTECTOR, RR.

AIR CLEANER CLIP

AIR CLEANER DUCT

AIR CLEANER CLAMP

FLANGE BOLT, M8X1.25X40






















